
 
2015 Compliance Report Elgin Area Primary Water Supply System Page 1 

CONTACT INFO: 
 

Owner: 
Elgin Area Primary Water Supply System Board of Management 

c/o City of London, Regional Water Supply Division 
235 North Centre Road, Suite 200, London, ON  N5X 4E7 

519-930-3505 
 

Operating Authority: 
Ontario Clean Water Agency 

P.O. Box 220, Port Stanley, ON  N5L 1J4 
519-782-3101 

 

 
 
 
 
 
 
 
 

 

2015 COMPLIANCE REPORT 
 

 
 
 



 
2015 Compliance Report Elgin Area Primary Water Supply System Page 2 

TABLE OF CONTENTS 
 
 

 
PROFILE ......................................................................................................................... 3 

WHO WE ARE ............................................................................................................ 3 
[...]
14 576 600 589 648 767 778 780 658 720 701 564 695
15 597 585 589 678 710 778 714 716 653 702 598 694
16 755 757 590 592 594 1,009 780 653 653 569 583 803
17 426 611 591 611 580 907 781 722 733 682 586 789
18 755 587 591 592 576 820 830 659 708 684 708 693
19 585 595 592 592 596 574 781 659 613 611 570 680
20 425 587 593 593 764 781 781 552 690 737 631 694
21 585 75 759 596 1,060 780 593 646 650 674 551 694
22 737 588 595 597 784 779 581 674 650 565 652 692
23 755 588 772 794 775 778 749 646 652 663 652 693
24 589 1196 641 603 844 586 645 647 703 654 1,124 696
25 651 1116 650 593 777 711 689 645 654 541 694 694
26 589 770 769 593 1,050 710 674 727 642 640 664 784
27 590 686 596 618 707 707 680 734 538 638 562 693
28 604 559 700 1,025 707 714 658 681 890 639 561 693
29 1,095 600 1,157 706 782 557 676 753 534 694 629
30 569 1,001 703 776 800 567 671 775 637 561 681
31 569 1,046 776 657 668 637 696

Minimum 425 75 564 410 562 574 557 548 538 534 527 561 75
Maximum 1,095 1,196 1,046 1,157 1,060 1,009 913 734 890 1,060 1,124 803 1,196
Average 650 623 658 646 698 792 739 665 676 691 643 695 681

Note: (i) Elgin Area Primary Water Supply System Permit To Take Water #6283-8QZM3N permits the taking of 63,194 L/min. This converts to 1053 L/s.

APPENDIX A – 2015 FLOW SUMMARY

2. RAW WATER INSTANTANEOUS PEAK FLOW (L/s)



MONTH January February March April May June July August September October November December
m3 m3 m3 m3 m3 m3 m3 m3 m3 m3 m3 m3

DAY

1 42,816 42,026 42,333 44,607 32,290 42,936 59,700 48,457 50,226 57,200 40,541 50,928
2 33,548 33,556 40,737 42,160 44,650 51,726 10,667 39,938 39,747 46,559 38,286 52,213
3 43,407 17,828 32,506 29,848 44,737 53,942 38,966 48,148 46,684 45,722 47,405 48,339
4 34,147 20,278 38,729 38,447 42,229 49,552 56,779 34,123 41,149 54,530 39,828 50,363
5 34,544 22,917 42,945 39,529 35,306 55,565 51,505 42,340 51,977 47,777 34,031 50,468
6 36,693 46,248 36,030 43,844 40,445 58,158 56,513 38,812 43,329 48,836 39,848 45,790
7 35,022 32,678 42,594 35,661 44,027 48,446 47,239 47,048 40,777 59,835 35,760 35,886
8 32,202 37,083 42,664 40,440 43,819 57,170 57,545 40,677 46,343 47,802 47,084 44,173
9 37,510 40,233 33,028 37,278 45,501 46,936 52,386 42,169 45,387 52,899 36,808 32,604
10 43,792 29,987 41,238 41,756 46,110 44,206 49,806 46,436 34,660 50,225 40,777 39,548
11 32,176 37,513 46,044 44,525 38,280 47,806 56,903 39,715 50,380 50,308 33,675 40,657
12 42,035 42,966 40,303 39,737 39,239 60,201 52,038 41,090 49,495 49,595 30,866 34,972
13 36,692 30,552 34,228 40,073 43,939 43,433 50,669 37,805 35,950 46,904 46,413 42,049
14 33,872 33,560 41,729 36,175 42,196 56,922 48,363 46,656 41,079 54,002 34,625 42,588
15 35,819 44,758 42,309 37,737 36,833 46,985 52,252 33,207 38,898 47,514 38,890 14,447
16 42,523 31,923 42,008 40,390 33,887 52,595 42,859 50,365 48,271 44,953 39,679 46,690
17 23,279 41,437 32,247 43,118 36,558 57,007 40,229 39,051 40,847 48,021 37,533 41,537
18 36,990 35,428 38,389 41,729 43,030 51,922 48,676 49,546 43,833 36,728 32,766 46,978
19 44,917 37,554 42,195 44,752 44,963 44,868 50,630 47,687 33,857 40,179 38,900 34,220
20 27,815 37,958 36,366 32,359 36,543 55,185 49,208 41,346 47,614 35,430 40,842 47,873
21 44,670 33,131 42,219 37,706 45,792 49,778 42,105 41,943 33,712 47,097 39,535 48,944
22 35,010 41,258 39,777 37,866 49,772 57,948 46,299 49,032 43,619 34,880 34,502 45,857
23 29,730 41,201 42,294 38,910 57,295 31,361 39,080 41,993 42,534 41,981 39,890 43,391
24 42,212 37,830 23,825 37,259 53,120 30,887 43,285 39,963 41,975 36,376 36,307 50,557
25 42,286 45,066 14,137 43,725 55,075 37,213 46,794 45,697 36,734 43,458 41,662 46,084
26 36,181 36,348 31,153 44,585 47,075 27,244 53,349 35,762 46,835 32,942 37,128 48,693
27 35,363 38,055 41,058 37,354 53,216 51,647 37,248 43,711 43,726 45,203 44,233 49,565
28 33,311 46,508 31,918 49,915 53,322 50,477 44,494 43,997 41,095 39,447 48,669 47,480
29 38,135 40,784 41,413 44,429 49,729 46,246 47,853 48,485 41,551 52,113 39,434
30 37,424 40,806 44,323 57,721 52,286 49,872 46,903 37,776 24,677 43,429 39,038
31 40,921 35,119 52,670 47,725 42,933 43,769 52,503

Total 1,145,041 1,015,878 1,171,712 1,207,220 1,384,068 1,464,133 1,469,430 1,334,403 1,286,995 1,396,399 1,192,026 1,353,870 15,421,173
Minimum 23,279 17,828 14,137 29,848 32,290 27,244 10,667 33,207 33,712 24,677 30,866 14,447 10,667
Maximum 44,917 46,508 46,044 49,915 57,721 60,201 59,700 50,365 51,977 59,835 52,113 52,503 60,201
Average 36,937 36,281 37,797 40,241 44,647 48,804 47,401 43,045 42,900 45,045 39,734 43,673 42,209

APPENDIX A – 2015 FLOW SUMMARY

3. TREATED WATER FLOW (m3/DAY)

Note: (i) As per the water system’s current Municipal Drinking Water Licence, the rated capacity of the Water Treatment Plant is 91.0 million litres/day



MONTH January February March April May June July August September October November December
L/s L/s L/s L/s L/s L/s L/s L/s L/s L/s L/s L/s

DAY

1 717 631 860 727 749 921 957 578 711 940 593 712
2 605 676 599 727 644 745 957 676 632 628 717 706
3 678 643 385 385 767 727 752 567 708 615 564 788
4 585 565 717 693 609 733 724 605 732 701 637 704
5 705 649 607 686 654 913 745 767 947 616 577 634
6 634 699 703 891 812 1,164 727 625 735 929 609 613
7 605 554 711 590 733 697 892 643 712 915 702 610
8 602 658 671 599 812 734 976 813 725 927 562 728
9 597 784 703 629 691 944 693 708 706 914 572 573

10 614 381 707 916 680 907 722 619 592 724 603 573
11 549 659 659 686 834 967 716 790 697 721 578 568
12 578 649 692 747 593 955 912 620 732 602 602 571
13 658 743 707 685 744 969 867 842 725 622 602 668
14 584 576 629 719 772 969 579 608 704 837 603 711
15 608 572 646 651 610 944 714 634 709 740 592 686
16 560 554 648 762 636 959 723 710 687 926 573 597
17 393 573 643 669 632 499 915 647 711 563 614 855
18 654 563 766 753 684 879 924 746 733 575 594 597
19 563 621 685 639 753 359 921 699 733 602 602 578
20 399 563 713 608 789 728 918 770 576 728 571 560
21 577 612 821 606 773 740 733 641 727 575 566 608
22 557 712 675 660 734 732 788 566 717 576 574 746
23 581 630 748 730 918 868 575 591 728 569 564 663
24 657 639 602 653 737 621 711 597 703 575 697 840
25 575 664 583 630 710 607 593 700 716 604 700 678
26 590 589 673 742 903 603 707 596 582 604 591 613
27 654 770 673 822 730 597 676 612 688 898 698 595
28 646 670 652 761 725 643 626 579 739 603 589 562
29 680 602 721 641 631 741 859 710 598 693 733
30 624 931 630 733 919 712 711 770 828 635 726
31 692 642 794 644 683 576 716

Minimum 393 381 385 385 593 359 575 566 576 563 562 560 359
Maximum 717 784 931 916 918 1,164 976 859 947 940 717 855 1,164
Average 604 628 679 691 729 789 769 671 710 704 612 662 687

(i) As per the water system’s current Municipal Drinking Water Licence, the rated capacity of the Water Treatment Plant is 1053 litres/second.

APPENDIX A – 2015 FLOW SUMMARY

4. TREATED WATER INSTANTANEOUS PEAK FLOW (L/s)



 
 
 
 
 
 
 

APPENDIX B – 2015 ANNUAL REPORT 
 

 



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2016 

Page 1 of 8 
 

 

 
 

Drinking-Water System Number:   210000871 
Drinking-Water System Name: Elgin Area Primary Water Supply System 
Drinking-Water System Owner: Elgin Area Primary Water Supply System 

Joint Board of Management  
Drinking-Water System Operating Authority: Ontario Clean Water Agency (OCWA) 
Drinking-Water System Category: Large Municipal Residential 
Period being reported: January 1, 2015 through December 31, 2015 

 
 

Complete if your Category is Large Municipal 
Residential or Small Municipal Residential 
 
Does your Drinking-Water System serve 
more than 10,000 people?   Yes [X]  No [  ] 
 
Is your annual report available to the public 
at no charge on a web site on the Internet?  
Yes [X]   No [  ] 
 
Location where Summary Report required 
under O. Reg. 170/03 Schedule 22 will be 
available for inspection.  
 
 

Complete for all other Categories. 
 
 
Number of Designated Facilities served: 
 
 
Did you provide a copy of your annual 
report to all Designated Facilities you 
serve?  
Yes [  ]  No [  ] 
 
Number of Interested Authorities you 
report to: 
 
Did you provide a copy of your annual 
report to all Interested Authorities you 
report to for each Designated Facility?  
Yes [  ]    No [  ] 
 

 

 
List all Drinking-Water Systems (if any), which receive all of their drinking water from 
your system: 
Systems that receive their drinking water directly from the EAPWSS: 

Drinking Water System Name Drinking Water System 
Number 

City of London Distribution System 260004917 
St. Thomas Area Secondary Water Supply System 260078897 
Aylmer Area Secondary Water Supply System 260004722 
Port Burwell Secondary Water Supply System 260004735 
Municipality of Central Elgin 260004761 
St. Thomas Distribution System  260002187 

 
 
 

Lake Huron and Elgin Area Water Supply Systems 
c/o Regional Water Supply Division 
235 North Centre Road, Suite 200  
London, ON N5X 4E7 
http://www.watersupply.london.ca 
 
Elgin Area Water Treatment Plant 
43665 Dexter Line, Union, ON 
 

N/A 

N/A 

http://maps.google.ca/maps?f=q&source=s_q&hl=en&geocode=&q=235+north+centre+road+london&sll=49.891235,-97.15369&sspn=43.090146,78.837891&ie=UTF8&hq=&hnear=235+N+Centre+Rd,+London,+Middlesex+County,+Ontario&t=h&z=16
http://www.watersupply.london.ca/


 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2016 

Page 2 of 8 
 

 

 
Systems that receive their drinking water indirectly from the EAPWSS: 

Drinking Water System Name Drinking Water System 
Number 

Aylmer Distribution System 260002136 
Malahide Distribution System 260004774 
Dutton/Dunwich Distribution System 220002967 
Municipality of Bayham 260004748 
Southwold Distribution System 210001362 
Ontario Police College Distribution System 260002161 
St. Thomas Psychiatric Hospital Distribution Supply  260005255 

 
Did you provide a copy of your annual report to all Drinking-Water System owners that 
are connected to you and to whom you provide all of its drinking water?  

Yes [X] No [  ] 
 

Indicate how you notified system users that your annual report is available, and is free of 
charge.  

[X] Public access/notice via the web      
[X] Public access/notice via Government Office 
[  ] Public access/notice via a newspaper    
[X] Public access/notice via Public Request 
[  ] Public access/notice via a Public Library      
[X] Public access/notice via other method ____News Release 
 
 
Describe your Drinking-Water System 
The Elgin Area Primary Water Supply System employs pre-chlorination, screening, process 
pH adjustment (utilizing carbon dioxide), powder activated carbon addition (seasonally on an 
as-required basis), coagulation, flocculation, sedimentation, dual-media filtration, UV 
disinfection, post-chlorination, final pH adjustment (utilizing sodium hydroxide) and 
fluoridation to treat raw water obtained from Lake Erie. The WTP has a rated capacity of 91 
ML/day (MLD).  Water is pumped from the plant through two 750 mm and 900mm diameter 
water mains to various communities en route to the Elgin-Middlesex terminal reservoir 
located northeast of St. Thomas in the Municipality of Central Elgin. The drinking water 
system is monitored at various locations throughout the system via a Supervisory Control and 
Data Acquisition (SCADA) system. 
 
 
List all water treatment chemicals used over this reporting period 

Carbon Dioxide 
Aluminum Sulphate 
Cationic Polymer  
Powder Activated Carbon  
Chlorine Gas  
Hydrofluosilicic Acid 
Sodium Hydroxide 

    



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2016 

Page 3 of 8 
 

 

Were any significant expenses incurred to?  
[X]  Install required equipment 
[X]  Repair required equipment 
[X]  Replace required equipment 
 

      Please provide a brief description and a breakdown of monetary expenses incurred 
Capital Projects:  

• Replaced low lift cooling coil valves and new building automation system to control 
the cooling system  

• Replaced drain piping in lower filter gallery  
• Replaced on-line analytical equipment particle counters filters and settled water  
• Replaced two flash mixers  
• Replaced travelling screens #1 and #2  
• Replaced Motor and VFD for grit pump  
• Various SCADA modifications and improvements  
• Replace 5 kv UPS switchgear chargers  
• Roof replacement filter building  
• Install air conditioner unit electrical room  
• Connect server room Air conditioner power to emergency power source  
• Retrofit chlorine Zebra control system to chorine gas system  
• SCADA virtual server replacement  

 
Maintenance Projects:  

• Implemented flood alarms on various B Pipeline chambers  
• Extended sidewalk at surge building  
• Replace chlorine building louver actuators  
• Repaired and replaced filter actuator starters  
• Replaced air relief valve and repaired pipe stub at valve house  
• Removed various old control cabling, air systems and non-current equipment  
• Replaced service water pipe support brackets in settling tanks  
• Rebuilt grit pump  
• Inspected and determined condition of backup 5 kv feeder to low lift  
• Replace security camera at low lift and filter building  
• Replacement actuators on B Pipeline  
• Cleaning of filter conduit and future pipe connection repair  
• Repair low lift road catch basins  
• CCTV inspections of B Pipeline valves  
• Low Lift well cleaning  
• Major preventive maintenance on various pumps and valves  
• Annual calibrations  
• Major preventive maintenance on UV reactors  
• Rebuild air control valves surge tanks 
• Major preventive maintenance on chlorine feed systems 
• Annual filter preventive maintenance  
• Replace air relief valves High Lift and Low Lift pumps  

 



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2016 

Page 4 of 8 
 

 

Provide details on the notices submitted in accordance with subsection 18(1) of the Safe 
Drinking-Water Act or section 16-4 of Schedule 16 of O.Reg.170/03 and reported to 
Spills Action Centre   

Incident 
Report 

Date 
Parameter Result Unit of 

Measure Corrective Action Corrective 
Action Date 

April 14, 
2015 Fluoride >1.50 mg/L 

Fluoride system was 
turned off and WTP was 
offline for 3 hrs and 15 
minutes.  Fluoride was at 
1.17mg/L upon WTP 
start-up. 

April 14, 2015 

June 25, 
2015 *Turbidity *0.3 NTU 

Shut down plant. 
Inspected blind flange. 
Repaired seal around 
blind flange. Flushed the 
filtered water conduit. 
Bacti samples collected 

June 25, 2015 

 

 
 

Microbiological testing done under the Schedule 10, 11 or 12 of Regulation 170/03, 
during this reporting period. 

 Number of 
Samples 

Range of E.Coli 
Results  

(counts/100 mL) 
(min #)-(max #) 

 

Range of Total 
Coliform 
Results 

(counts/100 mL) 
(min #)-(max #) 

 

Range of HPC 
Results  

(counts/1 mL) 
(min #)-(max #) 

Raw Water 104 (0)-(350) (0)-(20,200) (<10)-(>2,000) 
Treated Water (WTP) 265 (0)-(0) (0)-(0) (<10)-(>2,000) 
Distribution (EMPS 
Valve House & 
Fruitridge Surge 
Facility) 

160 (0)-(0) (0)-(0) (<10)-(340) 

 

PLEASE NOTE:   
*No Adverse result. During construction work related to the new Residuals Management 
Facility (RMF), a problem was encountered in which a blind flange located in the filtered 
water conduit was leaking and required an emergency repair.  The incident caused the 
plant treated water turbidity to exceed the normal range.  The adverse water quality 
incident report was considered “precautionary” as technically the regulatory 
requirements were met.  However the system was in an abnormal operating scenario and 
undergoing an emergency repair so the operating authority felt it was prudent to report as 
a precaution in case the situation escalated or a later detailed review determined that 
there had been any adverse results. 



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 